9002 ‘62 UdJen

70-40-¢

losinadng ajisu

[1Z19Z $621 (0) b+ 2L ~ N1 Kimguvgs
puv [€1€-26S(v22) JIL ~ HS(V ¥ ‘umozsBunog, ur suo1vIoy
spjatg, Burisag, jouatops pup ‘sastouoiny” ‘a:wdsoisl sof sisymoads Buirsa,

1¥0d34=Y 'F18YLdIDOVNN=N '318V.LdIOIV=V HN\V

“ONI"YLHA 4O TVACHAAY NILIRIM BHL LNOHLIM 'TINd N 14300
QIONAOYLTY 3G JON TIVHSE LHOJIN HO ILVIIAILNIISIHL "SALNIVLS
TrdIq34 YIOND INYHSINGG ANO T3 ¥ ILNLILSNOD GNOD NIEIH
SNOLLYINISIBITS HO SINTWALVLS INTONYHA HO SNOLLLLOY "SSTVE ONDIVI O
WRI03 SHL NO 12V TVIIELY ¥ ORITYIONOD YO DNIAJISTVS ATINITIMBO ATONIMONY

v 6N | S61225600| 012 ov'L | v6yZ0 | Zeve'o 1996 06451 egz | sy | 05 | 6001 6v¥9t | oze- | 6809€Q [74 oy
v 6N | 985006600 | €2 ov'L | €9220 | 84€0 00v6 09951 gz |8s | 6S 6'86 e¥9r | oze- | 8809€Q 74 gV
v 6N [ 98YEIG600{ 26 ov't | 8v0e0 | 08¥e0 6086 08251 vz |ez| L& 1'€0L 6691 | oze- | L809¢Q ¥4 Sv
Jequnn | (uwbs) | Cude | Cud 9 | (u) eig | () eia i Jal IS % | % (] 183 4. | 4equinN "ON
UMWY | eujyoei | eery ‘BUO |jeud gy {Buo Q| leud 6u0 | °a1A %20 | Eo UN | sninpow | vy | Buoia | sA %20 | sin | 'dway | Boisey | uewpeds | 10D
ejqeidessy INOILISOASIA SIS 9ME I TVINALVI
U U U] §0°0 “ufuy Ul vl €00°0 *ONLLSIL 40 A33dS
SOINU[ S JFNIL IVOS
{~- XW\LZ UIIN) 1SW SAINPOW (- XSWNZE UIIN) % “BUOI3 @b (— XBWZL UTA) IS SA %Z0 (— XEWSB UII) 19 SLN :sjusweainbey
$0-4Z3 WASY :SAINSIY TTNSNIL
FUSNAL HJepuo sjy) uo pauuopad alam sisa) Bumo]io) UL
*000Z/L/F PRIEP ‘6 ASY ‘leNUE) S0URINSSY AYIEND MZLAIM SUI Ulm SOUBPIOIJE Uf "OU} "HRLINM J€ PBIoNpUCD auam ‘Panjeoe) S (eparel ayy uodn pausoped ‘sessadold jiv sJosfqns
oyselen wir ‘uogueny

A qug Bunsey s

. 9roprNsy

26SL "ON uopisinbay

98€61 "ON 'O'd
$9£92-9 "ON Hodey ¥ 2LWM
| 40 | uoposg

T0-629 9 40-429

0

‘gsnpur Bunsay Jorayous ay

NOILVIIdILYED

u1 43paj J0IIUYIAR V ST YL
IO AU UYL (315G,

TETE-2£5-b22 ‘auoydayay,

ISTE-2€5-b2. Yol

BT, §960-969ST ‘v ‘umoisbuno;
M, puvj2LouISIM,
. 88¢ X0, 0D
U] YIVISTY, 2 Funsay, JUIUDYIIN; pUD]ALONISIMN,

8261-0L0€9 OW ‘Ajaned
Hed (eysnpuy 6G-)
"PAIE leoI8ILIOD 0098
UoISIAI] 188PUOIED BYL
(euopeweiu| 331 1e10N

9002 ‘6¢ Yore

‘62 dUW SP:@7

=% % 4

" E6982ES T:ON Xud

TTgs27i39ud  2SEBPE



t. Louis Testing Laboratories \g<" 3
1 N - 8

CO>RPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 » (314) 531-8080 ¢ FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL A February 9, 2006
8600 Commercial Blvd. Lab No. 06P-0404
Pevely, MO 63070 : P.O. No. 21324

: Page 1 of 3

Attention: Chuck Ruud :
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): A5 COIL- Z1, 22, Z3
SPECIFICATION: ~ ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: 77°K
REQUIREMENTS: 35 ft / Ibs min
| LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-1 69 . 0.045 50
Z1-2 88 A 0.049 50
Z1-3 65 0.033 40
Average 74 i 0.042 47
LATERAL
SAMPLE ID FOOTLBS. | EXPANSION % SHEAR
Z2-1 77 i 0.047 50
72-2 78 - 0.032 50
72-3 57 , 0.025 30
Average 71 0.035 43
' ‘ LATERAL ,
SAMPLE ID FOOTLBS. .| EXPANSION % SHEAR
Z3-1 67 0.036 30
Z3-2 66 0.036 30
Z3-3 66 0.037 30
Average 66 0.036 30

Identification of tested specimen provided by client.

chmitz, Director

terials Testing ’
K&l

MEMBER

. AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 * (314) 531-8080 ¢ FAX (314) 5631-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

Louis Testing Laboratories
BAFC ORPORAT g

REPORT OF CHARPY IMPACT TEST

February 9, 2006
Lab No. 06P-0404
P.O. No. 21324
Page 2 of 3

" MATERIAL (SAMPLE ID): A5 COIL- 21, 72, Z3
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: 293°K
REQUIREMENTS: 50 ft/ Ibs min
LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-4 158 0.088 100
Z1-5 126 0.080 100
Z1-6 146 0.087 100
Average 143 0.085 100
: LATERAL
SAMPLE ID FOOT LBS. EXPANSION % SHEAR
72-4 144 0.054 70
Z2-5 134 0.085 90
Z2-6 166 0.067 50
Average 148 0.069 70
LATERAL
SAMPLE ID FOOT LBS. EXPANSION % SHEAR
Z3-4 142 0.087 100
Z3-5 142 0.074 90
Z3-6 160 0.062 80
Average 148 0.074 90

Identification of tested specimen provided by client.

kShlv

g&GCRE@BTﬁﬂg
Certificate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

| Schmitz, Director
aterials Testing

MEMBER

SEE REVERSE FOR CONDITIONS.
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 « (314) 531-8080  FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL February 9, 2006
8600 Commercial Blvd. Lab No. 06P-0404

Pevely, MO 63070 P.O. No. 21324
Page30of 3

t. Louis Testing Laboratorieg
‘NOoRPORATED

Attention: Chuck Ruud

REPORT OF MECHANICAL TESTS

SAMPLE ID: A5 COIL- Z1, 72, Z3

-Original Reduced Reducti Moduius Yield Tensiie Elongation
Sample ID Area Area . © Auc l?,/n - of Strength Strength (2.0” Gage Length)
Sq. Inches | Sq.Inches nArea” | Ejasticity PSI S| in. %
Z1 0.1886 0.1152 38.9 22.9 42200 81100 1.04 52.0
Z2 0.1917 0.0683 64.3 223.8 42300 83500 1.09 54.5
Z3 0.1901 0.1238 34.9 22.7 42600 82100 0.89 445
Round, reduced section tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370-03a
Identification of tested specimens provided by the client.
chmitz, Director
terials Testing
KS/tlv
MEMBER

AN OFFIGIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

Certificate No. 0397-01
Certificate No. 0397-02
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PRODUCT CONFORMANCE REPORT

Product Size(s) mm
Class. Lot/Batch
Item No.
Customer Quantfty
Customer ref.
LSW ©rder No.

Mechanical tests, all weld metal B EN10204 2.2

Tensile testing Impact testing .

Cond. Temp. Rp02 Rm  AS . Comd Y - Templ Avi
oc Nimm2 Nimm2 % . ' : oc 3 s

Additional information o EN10204 2.2

O_ther tests

The product identified above has been manufactured, tested and supplied in compliance
with a Quality Assurance Programme that fulfils the requirements of EN 29000/

ISO 9000/BS 5750 or similar standard. T

We herewith certify that the product complies with tlxe',.aﬁ'oV'a-Etitf._‘r}iidrig?a' standards.
Certified 1SO 9001:2000. .2 NG

o \ -

7 .
Company i lssued by Y :1\?unction Date
Lincoln Smitweld B.V. P, Mg -9 DA Administrator 22/03/2005
Registered Qffice Post address k Telephone ey
Niewmve Dukenburgseweg 20 P.O. Box 253 N " ;“-Zﬂ 352291 )-°

e

6534 AD NUMEGIEN 6500 AG Nijmegen B

Cert.No,
3018513/7830
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2810 Clark Avenue * St. Louis, MO 631 03-2574 « (314) 531-8080 FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Setvice.

METALTEK INTERNATIONAL August 16, 2005

8600 Commercial Blvd. . Lab No. 05P-2532

Pevely, MO 63070 P.O. No. 21324
Page 1 of 2

A.ttention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): L NM 4455, LINCOLN LOT 3018513/78308
SPECIFICATION: ~ ASTM A 370-03a |
SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: - 10mmx 10 mm
TEMPERATURE OF TEST: -~ 208°K

-1 . LATERAL -

BASE METAIT . FOOT LBS. EXPANSION _ % SHEAR
LNM4455-7 104 0.085 100.
LNM4455-8 - 106 0,093 . 100
LNM4455-9 99 0.084 . 100
Average 103 0.087 . - 100

v |dentification of tested specimen provided by client.

KS/tlv

= AlN OFFICIAL COPY OF TEST REPORT WlLL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Cerlificate No. 0387-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certlficate No. 0387-02 SEE REVERSE FOR CONDITIONS.
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0810 Clark Avenue * St. Louis, MO 53103-2574 + (314) 531-8080 * FAX (314) 531-8085
Ohemioal, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL August 16, 2005

8600 Commetcial Blvd. Lab No. 05P-2532

Pevely, MO 63070 P.O. No. 21324
Page 2 of 2

Attention: CHUCK RUUD
REPORT OF MECHANICAL TESTS

SAMPLE ID: LNM 4455, LINCOLN LOT 3018513/78308

Original Reduced | o duétion . Yield Tensile Elongation Modules
sample ID Area Area in Area % Strength Strength | (2.0” Gage Length) of
: Sq. Inches | Sg. Inches e psl Psl in. % Elasticity
LNM4455 | 0.1932 | 00866 | 552 | 65200 | 95200 | 078 | 380 | 234

[0

Round, reduced section {ensiles
Yield taken at .2% offset o
Tested in accordance with ASTM A 370-03a

Idem‘lficatiohh of tested specimens provided by the client.

'f'§ mitz, Director
Matgfials Testing

KS/tlv

(BecBEDITED

Tt AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Gerlificate No. 0397-01 NOT OFFIGIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES ING.
Gerilficate No, 0387-02 SEE REVERSE FOR COMDITIONS. '
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Westmoreland Mechianical’ Q&SE e mnﬁmnam Inc.

P.0. ‘Box 388 . & e

Westmoreland Drive & = e 2ot

Youngstown, Pa. 15696-0388 USA.

.Nm\mmmmam 724-537-3131 \ﬂem Nm?uuw 3151
Website: W wmir.com

“‘n )nn-cl:u&
..S&m&w

Z-un:u_u Testing Lsbaratory

4 .
WMTerR is a technical leader in %m 3&35\ testing S&EQ
0 CERTIFIGATION : : s
OctobertB, 2005 WMTER Report No. 535979
MetalTek Intemational . Requisition zo. 4972
The Carondelet Division . . )

8600 Commercial Blvd. )
1-55 industrial Park ' .
Pevely, MO 63070-1528

Atlention: Jim Galaske
Subject: All processes, uon::ma upan the malerial as received, wera conducted at WMT&R, Inc. in acoordance with the WMTER Quafity Assurance Manual, Rev. 8, dated 4/1 12000.
The following lests were performed on this order: TENSILE . .

TENSILE RESULTS: ASTM E21-03a
SOAK TIME: 5 Minutes . .
SPEED OF TESTING: 0.0030 in.fin/min., 0.0500 in./min.fin. ’ . . .-
’ . DISPOSITION: Report

Ora. | Final | 4D Orig | 4D Finaf| Orig. Area

MATERIAL: METALTEK CFBMNMNMOD
Machine | AWAR

Specimen TestLog | Temp. uTs 0.2% YS | Elong | RA | Modulus Ult. Load | 0.2% YLD.
1D Number | °F ksi ksi % Y% Msi Ibf Ibf- Dia. (in.) | Dia. {in.} GL (in.) | GL(in.) {sq. in.) Number
e | 7|

3018513/78308 | C54936 | -320 184.9 123.7 33 |33 32.8 18470 12350 0.3566 _ 0.2026 | 1.40 186 | 0.09987403
. AWUR: A=ACCEFTABLE, U=UNACCEPTABLE, R=REPORT

Jo—{ §-05

=
October 18, 2005

N ojfon
Technical Service, Manager Tensile Supervisor

HNOWINGLY DR WRLALY FALSIFIING OR CONCEALING & MATERIALFACT ONTHS FORM —_—
OR HAKING FALSE FICTITIOUS OR FRAUOIAENT STATEMENTS DR REPRESENTATIONS
HEAEI COULO CONSTITUTE A FRLONY PLASSHABLE UNDER FEDERAL

STATUTES, 145 CERTIFKCATE OR FEPORT JMAL NOY BE ASFRODNCED Testing Specialists for Aerospace, P:E_S:_ﬁ and Enaznm Testing Fields
EXCEPT M FLAL. <=§.—vm.2=d.—‘m7. APPRQVAL OF WMTR(INC, > R.
Locations in “Youngstown, PA US.A. ~ Tl (724) 5373131 an

Rapfrr YK~ TelL +44 (0} 129% 251217

Ln,



5810 Clark Avenue * St. Louis, MO 63103-2574 ¢+ (314) 531-8080 FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL

8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

s}

(@] R P R A x-.,' 3 .:',:‘:_

October 5, 2005

L.ab No. 05P-3096

P.O. No. 21324
Page 1 of 1

MATERIAL (SAMPLE ID): WELD PLATE- 8018513/ 78308
SPECIFICATION: ASTM A 370-03a
SP_ECIMEN TYPE: “A” \Vee Notch
SPECIMEN SIZE: {ommxi0mm
TEMPERATURE OF TEST:  -820°F '
REQUIREMENTS: minimum 35 ft/ bs.
: LATERAL 1 .
BASE METAL FQOT LBS. EXPANSION Y%e SHEAR
3018513/78308-1 48 0.033 50
3018513/78308-2 65 0.045 50
| 3018518/78308-3 48 0.033 50
\ " Average 54 0.037 50

 Identification of tested specimen provided hy client.

Ao

TR ACTA .__,.,,;‘
(EECREBITED|

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0387-01 ) .

Certilicate No. 0397-02

SEE REVERSE FOR CONDITIONS.

NOT OFFICIAL WITHOUT THE PAISED SEAL OF ST. LOUIS TESTING LABORATORIES, 1NC.




